Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



Plain Language Summary (English)

Texas Pollutant Discharge Elimination System (TPDES)
[...]
Preliminary Process Calculations (Based on TCEQ Criteria Only)

Clarifier

Value
TCEQ Maximum surface Loading (Qpk)
TCEQ Minimum detention time (Qpk)
TCEQ Maximum weir Loading (Qpk)
TCEQ Minimum Side Water Depth (SWD)
TCEQ Maximum Stilling Well Velocity

20,000 gal/day/ft
8 feet
0.15 feet/second

Surface area required 33 sq. ft.

Volume required 401 cu. ft.

Stilling Well Diameter 3.0 feet

Stilling Well Velocity at Qpk 0.02 fps

Clarifier(s) Provided: 1 tank(s)

Diameter 12 ft

Height 12.17 ft

Static WL 11.00 ft

SWD 9.00 ft

Surface area 113 sq. ft.

Volume 1,018 cu. ft.

Capacity 0.025 MGD Average Flow

0.10152 MGD Peak Flow

Total Surface Area 113 sq. ft.

Total Volume 1,018 cu. ft.
Qaverage

Clarifier Surface Loading 177 GPD/SF

Clarifier Detention Time 9.14 Hours

Solids Loading Rate 0.60 Ib/t¥/hr

1200 gal / day / sq. ft. at peak flow
1.8 hours at peak flow

Regulation
217.154(c)(Table F.2)
217.154(c)(Table F.2)

217.152(c)(4)
217.152(g)(2)(A)/(B)
217.152(a)(4)

6.5 ft. min. dia. for one clarifier
4.6 ft. min. dia. for two clarifiers

Typ. value is 15-20% of total tank diameter (M&E, p.401)

Meets Requirement? YES
Greater than required? YES
Greater than required?  YES
Qpeak
354 GPD/SF
4.57 Hours

0.79 Ib/fthr

Clarifier Wall to Weir Length 12 inches
Weir Length 31.4 Ft.
Weir Loading 1,273 GPD/LF
RAS/WAS Pumping & Piping

Value Regulation
TCEQ Minimum Sludge Pipe Diameter 4 inches 217.152(e)(2), 217.158(e)(3)
Clarifier Surface Area 113 sq. ft.
TCEQ Min. RAS Pumping Capacity @200 g 16 gpm Qr/iQ = 1.13 217.152(j)(3)
TCEQ Max. RAS Pumping Capacity @ 400 31 gpm Qr/iQ = 2.26 217.152(j)(3)
RAS/WAS Pipe Diameter 4 inches
Velocity in RAS/WAS Pipe @ Min. Rate 0.40 fps
Velocity in RAS/WAS Pipe @ Max. Rate 0.80 fps
WAS Volume to Digester 570 gpd

Number of WAS Cycles Per Day 1

Duration of WAS Cycles 7 minutes
WAS Flow Rate During Each Cycle 81 gpm
WAS Pipe Diameter 4 inches
Velocity in WAS Pipe 2.073 fps
Scum Flow Rate

Launder Width 6 inches
Scum Flow Rate 17.13 gpm
Scum Collector Pipe Diameter 6 inches
Scum Airlift Diameter 3 inches
Water Height in Launder 1.14 inches

Cross Timbers WWTP - Prelim Process Calcs

Process-Phase |

Page 2 of 6



Project:

Job Number:
Design By:
Checked By:
Date:

Cross Timbers WWTP

W0000

2/11/2025

Description:

Process Calculations

Preliminary Process Calculations (Based on TCEQ Criteria Only)

Digesters

TCEQ Minimum Sludge Retention Time
TCEQ Min. Volatile Solids Loading Rate
TCEQ Max. Volatile Solids Loading Rate

Influent BODg
Effluent BOD5
BOD; to Digester

Hydraulic Detention Time of Aeration Basins
BODj utilized

NH; utilized

S BOD;s Concentration

N NH3-N Concentration

i Influent (subscript)

e Effluent (subscript)

Q Average Design Flow

Qqesign  Peak Flow

Quw Waste Sludge Flow to Digester

Xw Waste Sludge Concentration

Y Yield Coefficient

Y, Yield Coefficient (nitrification)

Kqg Endogenous Decay Coefficent

Kdn Endogenous Decay Coeff. (nitrifice

P, Volatile Fraction of X
MLVSS/MLSS Ratio

Sq Specific Gravity of Sludge

X Sludge Concentration in Digester

Ps Percent Solids in Digester

TSS,, % of TSS that is inert

. Specific Weight of Water

Cross Timbers WWTP - Prelim Process Calcs

Value Regulation
40 days 217.249(t)(4)(B)(Table J.2)
100 Ib / day / 1,000 cu. ft. 217.249(t)(7)(D)
200 Ib / day / 1,000 cu. ft. 217.249(t)(7)(D)
58 Ib/ day
2 b/ day
57 Ib/ day
18.10 Hours
57 Ib BODs / day
8 Ib NH3-N / day
Typical Values
Variable Range Source
8,500 mg/L Xw 0.8 2.5|M&E, 4th ed., pg. 1457
0.6 VSS/Ib BODs |Y 0.4 0.8|M&E, 4th ed., pg. 585

0.15 VSS/Ib NH;-N|Y,

0.04 0.29|WEF MoP 8, Vol |, p. 53

0.06 /day kg 0.06 0.15|M&E, 4th ed., pg. 585
0.30 /day Kan 0.3 3.0|WEF MoP 8, Vol |, p. 53
ity Pa 0.59 0.88|M&E, 4th ed., pg. 1454
0.70
1.005 Sqi 1.005|  1.005|M&E, 4th ed., pg. 1456
15,000 mg/L X 15,000( 40,000{M&E, 4th ed., pg. 1457
1.5 % Ps 1.5 4|M&E, 4th ed., pg. 1457
50 %

8.34 Ibs / gallon

Process-Phase |

Page 3of 6



Project: Cross Timbers WWTP Description: Process Calculations

Job Number: WO0000
Design By:

Checked By:

Date: 2/11/2025

Preliminary Process Calculations (Based on TCEQ Criteria Only)

Y obs Carbonaceous Yield Coefficient 0.57
Pyxc Carbonaceous Sludge Production 33 Ib/ day (MLVSS)
47 b/ day (MLSS)
Y n.obs Nitrogenous Yield Coefficient 0.12
Pxn Nitrogenous Sludge Production 0.96 Ib/ day (MLVSS)
1.37 Ib / day (MLSS)
Inert Sludge Production (TSS), Dry Solids 24 b/ day
Total Sudge Production, Volatile Solids 34 b/ day
Volatile Solids Loading Rate 26 Ib/day /1,000 cu. ft.
Total Sudge Production, Dry Solids 72 b/ day
Qu Waste Sludge Flow to Digester 570 gallons / day
Digester Volume Required 4,939 gallons
660 cu. ft.

Digester Sizing (Alternate Method)

Assume sludge production = 20 cu. ft. per Ib of BOD5
Required Volume = 1,168 cu. ft.
Tank
Length 10 ft
Width 12 ft
Height 12.17 ft
SWD 10.67 ft
# Tanks 1
Volume 1,280 cu. ft.
Total Digester Vol. available 1,280 cu. ft.
Volume greater than required YES

Cross Timbers WWTP - Prelim Process Calcs Process-Phase | Page 4 of 6



Project: Cross Timbers WWTP Description: Process Calculations

Job Number: WO0000
Design By:

Checked By:

Date: 2/11/2025

Preliminary Process Calculations (Based on TCEQ Criteria Only)

Chlorine Contact Chamber

Value Regulation
TCEQ Minimum detention time (Qpk) 20 min 217.281(b)(1)
Volume required 74 cu. ft.
Proposed Tank
Length 3.00 ft
Width 12.00 ft
Height 12.17 ft
Static WL 4.75 ft
SWD 8.00 ft
# Tanks 1
Volume 288 cu. ft.
Capacity 0.039 MGD Average Flow
Total Capacity 288 cu. ft.
Detention Time 77.55 Minutes Meets Capacity
Volume greater than required YES

Cross Timbers WWTP - Prelim Process Calcs Process-Phase | Page 5 of 6



Project: Cross Timbers WWTP Description: Process Calculations

Job Number: WO0000
Design By:

Checked By:

Date: 2/11/2025

Preliminary Process Calculations (Based on TCEQ Criteria Only)

Air Requirements

Value Regulation
Air requirements for Aeration basins 1.81 Ib oxygen per Ib BOD 217.155(a)(3)(Equation F.2)
Use 2.20 Ib oxygen per Ib BOD
Air Requirements for Digesters 20 SCFM /1000 cu. ft. 217.249 (t)(7)(G)
Use 30 SCFM /1000 cu. ft.
Minimum Mixing Requirements for Aeration 20 SCFM/ 1000 cu. ft. 217.155 (b)(3)(B)
Diffuser Transfer Efficiency 6.6% (In wastewater) 217.155 (b)(2)(B)
Design Submergence 9.00 feet
Table F.5 Diffuser Submergence Correction Factors
Diffuser Submergence Depth Airflow Rate Correction Factor
feet
[} 1.82
10 1.56
12 1
15 0.91
18 0.73
20 0.64
Diffuser Submergence Correction Factor 1.69 @ design flow depth 217.155 (b)(2)(D)(Table F.5)
Aeration Basins: Corrected Air Flowrate @ Design Submel 132 SCFM
= {(Ib BOD)*(Ib Oxygen / Ib BOD)} * Correction Factor 217.155 (b)(2)(C)
(T.E.) (Ib Oxygen / Ib air) (Ib air / cu. ft.) (min / day)
Verify Mixing Requirements for Aeration Basins: 65 OK
Air Required for Digesters: 38 SCFM
Air Required for Post Aeration - Chlorine Basin 6 SCFM 20 scfm/1000cf
Air Required for Air Lifts 9 SCFM
Air for Initial Mixing 10 SCFM
Total Air Required 195 SCFM
Maximum Water Depth Over Diffuser 9.00 feet
Pressure Loss in Piping 1.1 psi *
Pressure @ Blowers 5.0 psi
Air Flow per Blower @ Required Pressure 200 SCFM
Blowers Required w/o Standby 1.0
Total Blowers Required 2.0

Cross Timbers WWTP - Prelim Process Calcs Process-Phase | Page 6 of 6



CROSS TIMBERS

20,000 GPD ADF WWTP
Data Quantity
Permitted Average Daily Flow 20,000 gpd 14 gpm 0.031 cfs
Unattenuated Peak 2-hour Flow 80,000 gpd 56 gpm 0.124 cfs
Equalized Peak 2-hour Flow 40,000 gpd 28 gpm 0.062 cfs
BOD:s Loading 350 mg/l
Equalization HRT 8 hours at ADF
Maximum Aeration Zone Loading 35 Ibs of BODs/ 1,000 cf
Minimum Aerobic Digester Loading 20 ct/lbs of BODs/day
Minimum SRT for Digester 40 days @ 1.5 % Concentration
Maximum Clarifier Surface Loading 1,200 gpd/sf (@ peak flow)
Minimum Clarifier Detention Time 1.8 hr (@ peak flow)
Minimum Disinfection Basin Detention Time 20 min (@ peak flow)
Air Supply (Aeration Zone) 3,200 scfm/day/lb of BOD:s
Air Supply (Aerobic Digester/EQ) 30 scfm/1,000 cf of volume
Air Supply (Disinfection) 20 scfm/1,000 cf of volume

Calculations of Requirements

BOD:s Loading 58.38 lbs/day

Unit Requirements Quantity

Aeration Zone Volume 1,668 cf

Aerobic Digester Volume at Minimum Loading 1,168 cf

Aerobic Digester Volume at Minimum SRT 701 cf

Clarifier Surface Area 33 sf

Clarifier Volume at Minimum Detention Time 802 cf

Disinfection Volume 74 cf

Equalization Volume 891 cf

Air Supply Requirements Quantity

Acration Process 132 sefim  Note: The process calculation is based on 9' of
Digester 38 scfm  submergence with a correction factor of 1.69 and
Disinfection 6 scfim clean water transfer efficiency of 0.85% per foot of
Air Lift Pumps & Initial Mixing 20 scfim Submergence.

Total Air Required (Process/Digestion/Airlifts) 196 scfim

Total Air Required (EQ Basin) 31 scfm

Proposed Unit Features

Proposed Units Quantity #Units Length Width Height SWD
Aeration Zone Volume 2,016 cf 1 16 12 12.17 10.50
Aerobic Digester Volume 1,280 cf 1 10 12 12.17 10.67
Clarifier Surface Area 113 sf 1 12 12.17
Clarifier Volume 1,018 cf 9.00
EQ Basin 1,024 cf 1 8 12 12.17 10.67
Chlorine Contact Volume 288 cf 1 3 12 12.17 8.00
Blowers (Process/Digestion/Airlifts/Post-Aeration) 200 scfm 2 10.0 hp

Blowers (Equalization) 35 scfm 1 5.0 hp



ATTACHMENT 18
WIND ROSE

wwdengineering



DENTON MUNICPAL AP (TX) Wind Rose

January 01, 2022 - December 31, 2022
Sub-Interval: January 1 - December 31,0-24

N
NNW NNE

Wind Speed (mph)

@® 13-4
@® 4-8
® 8-13
® 13-19
® 19-25
@® 25-32
® 32-39
® 39-47
) 47 -

WNW ENE

WSW ESE

Click and drag to zoom



ATTACHMENT 19
SEWAGE SLUDGE SOLIDS MANAGEMENT PLAN

wwd



¥ AUC Group, INC. CROSS Mbacns 1T

A Seven Seas Water company

Domestic Technical Report 1.1
Sewage Sludge Solids Management Plan

Planning Considerations

Influent Design Flow 0.02 MGD
Total Sludge Holding Tank Volume 1,280 cubic feet
Dimensions 10'L x12'W x 10.67' SWD
Aeration Basin MLSS (mg/L) 1,500 to 3,000 mg/I
BODs Removal Influent Concentration = 350 mgl/l

Effluent Concentration = 10 mg/l

Net Removal = 340 mgl/l
Solids Generated 100% Flow 75% Flow 50% Flow 25% Flow
Pounds BODs/day Removed 57 43 28 14
Pounds/Day of Dry Sludge Produced 18 13 9 4
Pounds/Day of Wet Sludge Produced 1,191 893 595 298
Gallons/Day of Wet Sludge Produced 143 107 71 36

Sludge will stay in the digester; clear liquor will be decanted off the digester and returned to the aeration basin.
Sludge is wasted from the final clarifier to the aerobic digester. Some sludge from the clarifier is also
returned to the aeration basin.

Removal Schedule

Days Between Sludge Removal 67 89 134 268

Assumptions
(1) Assumed 0.315 pounds of dry sludge produced per pound of BODS5 removed

(2) Assumed solids concentration in the tank 1.5%
(3) Assumed stablized sludge density = water density 8.34 Ib/gal



ATTACHMENT 20
PUBLIC INVOLVEMENT PLAN FORM

wwdengineering



Texas Commission on Environmental Quality

Public Involvement Plan Form
for Permit and Registration Applications

The Public Involvement Plan is intended to provide applicants and the agency with information about
how public outreach will be accomplished for certain types of applications in certain geographical
areas of the state. It is intended to apply to new activities; major changes at existing plants, facilities,
and processes; and to activities which are likely to have significant interest from the public. This
preliminary screening is designed to identify applications that will benefit from an initial assessment
of the need for enhanced public outreach.

All applicable sections of this form should be completed and submitted with the permit or registration
application. For instructions on how to complete this form, see TCEQ-20960-inst.

Section 1. Preliminary Screening

New Permit or Registration Application
|:| New Activity - modification, registration, amendment, facility, etc. (see instructions)

If neither of the above boxes are checked, completion of the form is not required and does not
need to be submitted.

Section 2. Secondary Screening

Requires public notice,
|:| Considered to have significant public interest, and
|:| Located within any of the following geographical locations:

Austin

Dallas

Fort Worth

Houston

San Antonio

West Texas

Texas Panhandle

Along the Texas/Mexico Border

Other geographical locations should be decided on a case-by-case basis

If all the above boxes are not checked, a Public Involvement Plan is not necessary.
Stop after Section 2 and submit the form.

Public Involvement Plan not applicable to this application. Provide brief explanation.

TCEQ-20960 (02-09-2023) Page 1 of 4



Section 3. Application Information

Type of Application (check all that apply):
Air Initial DFederal DAmendment |:|Standard Permit |:|Title \Y

Waste |:|Municipal Solid Waste |:|Industrial and Hazardous Waste |:|Scrap Tire
DRadioactive Material Licensing DUnderground Injection Control

Water Quality

Texas Pollutant Discharge Elimination System (TPDES)
|:|Texas Land Application Permit (TLAP)
|:|State Only Concentrated Animal Feeding Operation (CAFO)
|:|Water Treatment Plant Residuals Disposal Permit

[ ]Class B Biosolids Land Application Permit

|:| Domestic Septage Land Application Registration

Water Rights New Permit
|:|New Appropriation of Water

|:|New or existing reservoir

Amendment to an Existing Water Right
|:|Add a New Appropriation of Water
|:|Add a New or Existing Reservoir

|:|Maj or Amendment that could affect other water rights or the environment

Section 4. Plain Language Summary

Provide a brief description of planned activities.

Denton Cross Timbers Partners LLC is applying for a permit to construct a wastewater treatment
facility to be located on a parcel approximately 4,000 feet South of the Southeast corner of FM
1171/Cross Timbers Blvd and IH35W in Northlake, Texas. This application is a new application to
discharge up to 20,000 gallons per day of treated domestic wastewater.

Discharges from the facility are expected to contain five-day carbonaceous biochemical oxygen
demand (CBOD5), total suspended solids (TSS), ammonia nitrogen (NH3-N), and Escherichia coli.
Additional potential pollutants are included in the Domestic Technical Report 1.0, Section 7.
Pollutant Analysis of Treated Effluent in the permit application package. All phases of the domestic
wastewater treatment plant will consist of a complete mix activated sludge treatment plant.
Treatment units consist of a bar screen, aeration tank, clarifier, sludge holding tank, and chlorine
contact chamber.

TCEQ-20960 (02-09-2023) Page 2 of 4



Section 5. Community and Demographic Information
Community information can be found using EPA’s EJ Screen, U.S. Census Bureau information, or
generally available demographic tools.

Information gathered in this section can assist with the determination of whether alternative
language notice is necessary. Please provide the following information.

Northlake
(City)
Denton
(County)

(Census Tract)
Please indicate which of these three is the level used for gathering the following information.

City | County Census Tract

(a) Percent of people over 25 years of age who at least graduated from high school

(b) Per capita income for population near the specified location

(c) Percent of minority population and percent of population by race within the specified location

(d) Percent of Linguistically Isolated Households by language within the specified location

(e) Languages commonly spoken in area by percentage

(f) Community and/or Stakeholder Groups

(g) Historic public interest or involvement

TCEQ-20960 (02-09-2023) Page 3 of 4



Section 6. Planned Public Outreach Activities

(a) Is this application subject to the public participation requirements of Title 30 Texas
Administrative Code (30 TAC) Chapter 397

l:l Yes >< No

Yes IZ No

If Yes, please describe.

If you answered “yes” that this application is subject to 30 TAC Chapter 39,
answering the remaining questions in Section 6 is not required.
(c) Will you provide notice of this application in alternative languages?